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FORM GFR 19-A r

(Government of Indin's Declsion (1) below Rule-150)
Form of Utilisntion Certificate us on 22,12,2020
MR 30S4(Bihar Rurnl Rond New Malntenance Polley-2018

STATE-BIHAR
PIU - EERWD (W), Div,- Daudunngar

SL.| Nameof | Sanction No. & Date with Amount [ Amount Recelved Particulars
No.|  Scheme (in R, Lacs) (In R, Lacy)
I | Construction Vide Lt.no, -00 000000 [Certified that out of Rs 000000 Lacs recelved d
of Rural the years 2020-2021 In favour of I2x, Er incer,
Roads under RWD (W), Div. Daudnigar, B_gm,fmgq_{ﬁ
MR 3054 000000 1,05 has been utllized for the pu
(Bihar Rural MM.G 5.Y(SC) Schemes s |
Road New which it was sanctioned and tha
Maintenance Rs0.00000 Lacs remaining unu
Policy-2018) the period under, \
0.00000

1 Certified that T have stisfied myself that the conditions on which the grans-in-aid was sanctioned have bc:n d:l}{ l":ll
being fulfilled and that I have exercised the following checks to see that the money was actually utilized for the p
which it was sanctioned. -
Kind of Checks exercised :-

i, Works have been supervised by Exeeutive Engineer/ Supertending‘l's‘ngincqr.
i, Periodical inspection has been conducted by Executive Engineer/ Supertending Engineer.

il Construction materials have been tested L -l

iv. Measurements have been recorded in the MBs and test chcok.qonducte,d. by the Assistant,

v, All other codal formalities have been observed. Pl
Memo No- Dated::

¢

Copy forwarded to Secretary Cum- Empowered Officer(BRRADA),Patna for taking necessary action. 5

ot s 3. 9070
Div. Accounts Officer
R.W.D Works Division
Daudnagar

Scanned with CamScanner



Office of The Executive Engineer,

%../w%lis

Asst. Engineer

"

: Rural Works Department, Works Division Daudnagar
Requsition formate for Scheme Head- MR-3054 Under Bihar Rural Road Maintenace Policy -2018 (Initial Rectification wit
Administrativ A ] 2
.-...G.M”a_o—..- yeooYs Agreement Amount (in Lakh)
: Project ID Date of
. z ?“uno Name of Road >“ per .vs.b.r_uv.—uq Initial Agreement | Completion >ﬁ=“_.._u-5 Value of IRI
& 3 MIS g Date Rectification | No & Date as per | (in mm/km)
a..n-“nm.n_”._—.; “h—-_”.—un”w !m”r m..w_.-.nn uw.-oa.wu Routine Agreement Competion
i (in lakh) | ...A.
' 14| ez S 4 5 6 7 8 9 10 1 12 3"
w L & ==
S8 | Fuen Dectarri. |2 8 2164 m = ¥
i " |B] : S 22020 2683
1 wm N i T losio7201| 1400 | 4136 26.55 11.30627 m 3 [13112020)2102 !
z e S g° Al
=) o e .L
M 8 eg 6 m g
g FATEHPUR MORE - = 2164 g
48728 13.11.2020( 19.12.2020 2408
2 W s TR AT .m.m 06/07/2019] 0% | 3121 20215 6.4872 m 3 :
= 3 d
= =z 2 -
= s &
.Un 3 g m i m ) 4
3| SE | PatwwhighSchool- | S8 | 2164 | 95.54 58.979 270480 | 28 (26112020 19122020
<= Tilauti via Bihta =2 [06/07/2019 s~
2 =2 £
= =) 5
iz o £
ol 50| kRGeSl gl T T SRR | S sesoss | F8 23012028
Z5 MAKHRA S 06/07/2019 g2
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Name Of Road FATEHPUR MORE - SIHARI KALAN

Section

Length

IRI

Latitude|

in km

inmm

83

0.1

3.19
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83

0.1

3.85

25.138;
25.14698 Mwwrwﬂ

83

0.1

2.45

25. HmwN !

83

0.1

2.88

83

0.1

2

83

0.1
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83

0.1

2.02

83

0.1

5.98

83

2.16

Total Length
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eco Analyzer

Name of Bhola Shatan Singh
Customer :
Name of Work{/ @m_%cn MORE - SIHARI K,
Road :

Lab Job _.:_a_n.m:_m
Date :

Section No. 83 v
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REPORT ON
BITUMEN CONTENT TEST
FOR THE PROPOSED
c/o

MAKHARA MORE TO MANAR
UNDER SCHEME
MR 3054
AGREEMENT NO:  MBD-2019-20

SUBMITTED TO:
EXECUTIVE ENGINEER
RWD. WORKS DIVISION, AURANGABAD

AGENCY NAME :

BHOLA SARAN SINGH | —F
AURANGABAD e
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2™ floor maheswari complex fraser voad patna

PIN CODE 800001

\
|

Wi s AT TESTING AND RESEARCH LABORATORY

[ 1 O Date vorevssrsrsmssnsansans
BITUMEN CONTENT TEST OF SEMI-DENSE BITUMINOUS CONCRETE
Nameof  FATEHPUR MORE TO SIHARIKALAN UNDER SCHEME 3054  Type Of Material :SEMI-DENSE
Road : BITUMINOUS CONCRETE
DATE OF COLLECTION 17-Dec-20
DATE OF TESTING 19-Dec-20
SAMPLE
NO. 1,2,3
lVChainage & Section: 0+185 KM 0+618KM 0+910 KM
S.NO. |Observations 1 2 3
r 1 Wt of Mix taken before extration 500 500 500
2 W, of filter paper before extration 6.00 - 5.98 6.00
3 Wi, of Mix after extration 472.753 | 472.25 472.35
4 Wt of filter paper after extration 7l 7.35 7.21
5  |wt offiller collected from extract after allowing for seting 1.19 1.31 1.320
6 W, of filler collected in filter paper 1.1 .37 1-.'21
7 Wi. of Aggregate + Filler collected after extration 475.043 47493 474 .9
8 |percantage of Bitumen (in the Mix)  (A-G) X100 4.99 5.014 5.02
A ‘
Layer Value
SDBC Avg. Value 5.01%
Checked By

L
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2% floor maheswari complex fraser road patna
PIN CODE 800001

A SAT TESTING AND RESEARCH LABORATORY

W
v

N——

Ref...cccomnianenasssas Date «ievseess Ves8929904 o
TEST RESULTS OF SEMI-DENSE BITUMINOUS CONCRETE FLAKINESS
FLAKINESS INDEX
NAME OF FATEHPUR MORE TO SIHARIKALAN UNDER SCHEME 3054
ROAD
Type Of Material SEMI-DENSE BITUMINOUS CONCRETE
Date Of Test 18-12-2020
Weight of Sample(gr) - 457 GM
Wi. of the Wit. of aggregate
Sno Passing through | Retained on 1S | fraction ofat | Thickness gauge in each fraction
IS Sieve (mm) sieve (mm) | least 200 pieces size (mm) passing thickness
(gm) gauge (gm)
1 2 3 4 5 6
1 12.5 10 42 6.75 0
2 10 6.3 415 4.89 38
Total (gm) W= 457 w= 38
F.l= 8.31
ELONGATION INDEX
NAME OF FATEHPUR MORE TO SIHARIKALAN UNDER SCHEME 3054
ROAD
Type Of Material SEMI-DENSE BITUMINOUS CONCRETE
Date Of Test 18-12-2020
Weight of Sample(gr) - 507 GM
Wt. of the Wt. of aggregate
S Passing through | Retained on 1S | fractionof at | Thickness gauge in each fraction
& IS Sieve (mm) sieve (mm) | least 200 pieces size (mm) passing thickness
(gm) gauge (gm)
1 3 3 4 D 6
1 12.5 10 42 20.50 ) 0
2 10 6.3 477 14.70 AitHo
Total (gm) W= 519 w=/ )
Fl= 828 STEPND A
FI4+EL= 8.31+8.28 16.59% 5, g
&) >/
Checked By U pue S
I O T 1--4'*‘«-—,:7,;_~v-.-r~ —m s 2l ,7 — ; ’
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M SAI TESTING AND RESEARCH LABORATORY

2™ floor maheswari complex fraser road patna 3

D‘t. lnuun‘onnun-«u

Reficeisnmnicisnisans
TEST RESULTS OF GRADATION FOR SEMI-DENSE BITUMINOUS CONCRETE (SDEC)
CAMEOFROAD  FATEHPURMORETO SIHARIKALAN UNDER SCHEME
.l
Type Of Material SEMI-DENSE BITUMINOUS CONCRETE
Date Of Test 18-12-2020
‘Weight of Sample - 2957 GM
Spec.Limits
ive 9 . Vide Table
: . |Weight of Sample| % of Weight Cummula.tnve « % of Weight |-
LS Seive Designation| “p o4 (am) | Retained of Weight o 500.15
; (gm. - Retained MORTH
Specification
13.2mm 0 0 0 100 100
9.5mm 105 3.54 3.54 96,46 90-100
475mm 1480 50.05 53.59 1641 3551 |
236mm 353 1195 o5t | sads | 2t
1.18mm 324 10.97 76.51 2349 15-30
0.300mm 278 9.99 859 | 141 | 18
0.075mm 182 o5 | s20s | 795 [ 38
In Pan 235 795 100 | i
3] . LI vl = s e

Checked By
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